

**PT. Indah Kiat Pulp & Paper**  
**Jl. Raya Serang Km. 76, Kragilan**  
**Serang 42184**  
**Banten - Indonesia**

The following sample was submitted and identified by/on behalf of the client as:

**SAMPLE DESCRIPTION** : Flutting Medium  
**MANUFACTURER/VENDOR** : -  
**COLOR** : -  
**BUYER NAME** : -  
**OTHER INFORMATION** : Separated results from report no ML/2011/5954 as per applicant's request  
**JOB NUMBER** : JKT-ML/HL/10/11/1691  
**LAB ID NUMBER** : ML10111691-8332  
**SAMPLES RECEIVED** : 06 October 2011  
**TESTING PERIOD** : 06 October – 14 October 2011

Test Results	:	Please refer to the following page(s)
--------------	---	---------------------------------------

Signed for and on behalf of  
SGS Indonesia



Ellya Santhy  
Softlines & Hardlines Spv

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at [www.sgs.com/termsandconditions.htm](http://www.sgs.com/termsandconditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

**WARNING:** The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.

The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

**Test Results:**

**Phthalate**

Test Method : With reference to ASTM Method Designation D3421-75. Analysis was conducted by GC-MS

Test Items	Unit	Method Detection Limit	Result
Di-butyl phthalate (DBP)	%(w/w)	0.003	N.D.
Benzyl butyl phthalate (BBP)	%(w/w)	0.003	N.D.
Di-2-ethyl hexyl phthalate (DEHP)	%(w/w)	0.003	0.004
Di-n-octyl phthalate (DNOP)	%(w/w)	0.003	N.D.
Di-isononyl phthalate (DINP)	%(w/w)	0.010	N.D.
Di-isodecyl phthalate (DIDP)	%(w/w)	0.010	N.D.
Diisobutyl phthalate (DiBP)	%(w/w)	0.003	N.D.
Di-n-hexyl-phthalate (DnHP)	%(w/w)	0.003	N.D.
Diisopentyl phthalate (DIPP)	%(w/w)	0.003	N.D.

Note : N.D. = Not detected

**Sample Picture**



\*\*\*\*\*End of Report\*\*\*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at [www.sgs.com/termsandconditions.htm](http://www.sgs.com/termsandconditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.

The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.